Repair Parts

N~ —
21 OHIOS 55L
PROFESSIONATZU:;FIZEES
24
[TEM | PART NO DESCRIPTION QTY | ITEM | PART NO DESCRIPTION QTY
1 519002 (BODY, WELDED 3460 1 13 300081 |COTTER PIN, 0.093x2-5/16" 2
2 519022 |SUPPORT, FRONT 1 14 300084 |HAIRPIN COTTER 1
3 519031 WELDED LATCH 1 15 300003 |AXLE 1
4 519012 [DRAWBAR 1 16 6000727 |18" WHEEL (incl. bearings) 2
) 419271 |AXLE PLATE HOLDER 4 17 300065 |1/4"-20 NYLOC HEXNUT 1
6 401042 |TAILGATE 1 18 6000420 (1/4"-20 x 3/4" HEX BOLT 1
:’Q 401121 BRACKET, HITCH 1 19 300052 |HEXBOLT, 3/8-16 X 3/4" 19
8 419281 BACKING PLATE 1 20 3000511 |HEXBOLT, 3/8-16 X 1" 2
9 300132 [SPRING, LATCH 1 21 3000618 |3/8-16 NYLOC NUT 21
10 6000533 |PIN, HITCH 1 22 3190460 [OWNERS MANUAL 1
11 3001211 |SPACER 1 x 3.500" 2 23 3190360 [HARDWARE BOLT BAG 1
12 300076 [WASHER, 1" SAE 2 24 6000162 |DECAL, OSI PRO 2

REPLACEMENT PARTS ORDERING

OHIO STEEL INDUSTRIES 1-800-652-2321



bshattuck
Sticky Note
Item #7 has the wrong part number. It should be 424121.


